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Certificate of Analysis
Date: APRIL 5, 2018

Product Name 7= i JRCURE 819
Batch No.#lt 5 20180402
Quantity (& 200g
Test ltem Requirement Test Result
1. Appearance (4MUD: Pale“lellov&/p\)owder Pass
R R
2.Assay (F##): =98.5% 99.18%
3. Melting Point (4% #): 127.0~135.0C 131.0~133.0C
4. Loss on Drying (K8 ): <0.2% 0.05%
CONCLUSION: QUALIFIED

INSPECTOR:Mingwei Li CHECK: Meilo




